



KRISHNASAMY

College of ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University
Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu.
☎ (04142) 285 601 - 604 🌐 www.kcet.in ✉ info@kcet.in

Consultancy – **Mata Amritanandamayi Math** Dated:10.03.2022



Mata Amritanandamayi Math

Amrita Vidyalayam, ECR Road, Kirumampakkam, Puducherry, 607402.

Phone: 8903704525, 8838723803.

10.02.2022
Puducherry.

To, Principal
Krishnasamy Engineering College
Kuddalore.

Respected Sir,

Subject:- Request for Concrete Cube test

Request we are newly constructing Amrita Vidyalayam school in Kirumampakkam at Pudukkottai district for this we have to measure the strength of the concrete cube. A cube test is required for this. So we kindly request you to approve the cube-test in your college lab. The cubes were laid on 2/02/2022. 1:1:2 design mix was after seven days size (0.15 x 0.15 x 0.15)

Vinodu.P.

882591442



Inward Letter

KRISHNASAMY COLLEGE OF ENGG & TECHNOLOGY
ANAND NAGAR NELLIKUPPAM MAIN ROAD S. KUMARAPURAM CUDDALORE 607109
Phone: 04142285601 Fax: 04142290394

RECEIPT

Receipt No. FC21/03279

Date : 10/03/2022

Name : AMRITHA VIDYALAYAM, ECR RD Class :

Particulars	Amount
TESTING CUBES	450.00
Total	450.00

Amount in Words : Rupees four hundred and fifty Only



Accountant

Bill receipt for testing



KRISHNASAMY

College of
ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu.

☎ (04142) 285 601 - 604 🌐 www.kcet.in ✉ info@kcet.in



**KRISHNASAMY COLLEGE OF ENGINEERING &
TECHNOLOGY**

(Affiliated to Anna University)

CUDDALORE - 607 109

DEPARTMENT OF CIVIL ENGINEERING

TEST REPORT

Receipt No:FC21/03279

DATE:10.03.2022

Issued to : The incharge,
Amirtha Vidyalayam,
ECR Road,
Kirumambakkam,
Puducherry - 607 402

Properties of Cement Concrete Cube for 7 days

S. No	Mark on the Specimen	Grade of Concrete	Date of Casting	Date of Testing	Weight of Cube (kg)	Ultimate Load (kN)	Compressive Strength (N/mm ²)
1	02.03.2022	M25	02.03.2022	08.03.2022	8.650	290	12.88
2	02.03.2022	M25	02.03.2022	08.03.2022	8.850	220	9.77
3	02.03.2022	M25	02.03.2022	08.03.2022	8.590	250	11.11

P. Dinesh Kumar

(Er.P.DINESH KUMAR)
ASSISTANT PROFESSOR OF CIVIL ENGG.

Head of the Department
Civil Enng.

Testing report for the given sample